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SHANTOU EUROPE PACK PLASTIC CO., LTD..

QIANXI PART, LIANNAN INDUSTRIAL PARK, LIANXIA TOWN, CHENGHAI, SHANTOU, GUANGDONG, 

CHINA

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : PLASTIC  TABLEWARE.

SGS Job No. : CP18-034444 - SZ.

Model No. :. 3C.

Client Ref. Info. :. 1C,2C,4C,5C,6C,7C,8C,11C,13C,14C,22C,23C,26C,27C,29C,30C,.

31C,32C,35C,36C,37C,38C,44C,45C,46C,47C,48C,49C,50C,51C,.

52C,52L,52CL,54C,54C-2,55C,56C,57C,58C,58L,58CL,59C,61C,61L,.

61CL,63C,64C,65C,66C,67C,67L,67CL,68C,69C,70C,71C,72C,73C,74C,.

75C,76C,77C,78C,79C,80C,81C,82C,82L,82CL,84C,85C,86C,87C,88C,.

89C,90C,91C,92C,95C,96C,98C,160C,160L,160CL,200C,200L,200CL,.

SW3,SW4,SW5,K5,412C,415C,453C,122C,123C,124C,125C,126C,127C,.

128C,129C,130C,131C,132C,133C,134C,135C.

Country of Origin :. CHINA.

Material Name :. PS.

Date of Sample Received :. 02 Jul 2018.

Testing Period :. 02 Jul 2018 - 06 Jul 2018.

Test Requested :. Selected test(s) as requested by client..

Test Method :. Please refer to next page(s)..

Test Results :. Please refer to next page(s)..

Result Summary :.

Test Requested. Conclusion.

FDA 21 CFR 177.1640–Total residual styrene monomer content. PASS.
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. .Review.

Fannie Chen.

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch.
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Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Material

(claimed by the client).

Description.

SN1. CAN18-131812.001 PS.Transparent plastic.

FDA 21 CFR 177.1640–Total residual styrene monomer content.

Test Method :. With reference to US FDA 21 CFR 177.1640..

MDLTest Item(s). Limit. Unit. 001.

Total residual styrene monomer content. 0.5 %(w/w). 0.1 ND

Comment. PASS

Notes :.

1. %w/w = percentage of weight by weight

2. MDL=Method Detection Limit

3. ND = Not Detected.

Sample photo:.

CANEC1813181201

CAN18-131812.001.

SGS authenticate the photo on original report only.



Test Report. No. CANEC1813181201  Date: 13 Jul 2018. Page 4 of 4.

*** End of Report ***.


		2018-07-13T10:46:18+0800
	Shenzhen
	SGS officially issued document




